MA04G 4= H Bl 4L ai IR L U B 45

S YMAIGA e

BARIBE e

ITALY MAICA SHIRT SMART SOLUTION

/) = ..
AN |
"
g |

v v

Automatic Buttonholes Indexer

THLFETRAESE AR

Accurate Buttonholes Alignment

§ BMA04G 2 EFEES RN




MAOQ4G 4= [ Bl E LSRR LU E

H 3 Content
I U oY T v )« 3
1. THSAEFIN.F Features and Applications . ... ..ot e e e e e e e 3
1.2 fEAEIY Using Recommendation . ... ....... oot et e e e e 3
2 MAOAG 4= HBNELBHRHL A Introduction of MAOAG .....ouueiit it 4
2.1 WAAFRFE Machine Specifications . ...t e e e 4
2.2 BEBMHAFE Name of COMPONENTS « v v v v e e et e e e e e e e e e e e e e e e e e e e e 5
3 BHI SR, Transportation and Unpacking. ....... ...t 5
4 ZEE TNSTALTATION v ot e e e e e e e e e e e e e e e e e e 6
4.1 BB R Installation of Panel and Thread Stand...........ouuoeiunnnenneennn.. 7
4.2 BEHIERE Power CONNECLION . .ttt et et et e e e e e e e e e e e e s 7
4.3 SN RGZERE Pneumatic System ConNeCtion. .. ..ottt e e e e 8
4.3 HAtZzREAE Other Installation Operation. . ... ... ..o e 8
B ERVE ODEration ...ttt 9
5. LR TAE Preparing WorK. oot e e e e e e e e e 9
5.2 BEEBTRE OPEration STEDS ...ttt et e e e e e e e e e e e 10
6 FEVEREIC Operating Mode . ..ot e e e e e 11
6.1 FTFH The Main Tnterface . . ...ttt et e et et 11
6.2 WHE I Setting INTerTace . . vttt e e e e e e e e 12
6.3 REEMIL Cloth Length Edit Mode . ..ottt e e e 14
6.4 TOMNRF 10 Test INterTace ..ot et e e e e e 15
6.5 YR MNLIEIR I Collecting Motor Debugging Interface..........vuenoneineenneo... 16
6.6 FRHEYLIIE T Fabric Feeder Motor Debugging Interface . .......ooeu e eeennenn.. 17
6.7 AEEAMIFE Smart Button Fill Interface. .. ...t e e e 18
6.8 HAMFH—MNHSH A M Other Interface—Application Parameter............cooveunnneo... 19
6.9 FRE LS Alarm and Fault EXplanation .. ... ... e i 20
7 HLAR IR Machine DebUGZING . ..o vvn ettt e e e e e e 22
7.1 BRI EKE Y Feeding Mechanism Length AdJuStment. . ... ... et oo 22
7.2 BRI 5 & E 3 Length and Height Adjustment of Collecting Mechanism ............ 22
7.3 WIIRZERISHIHT Adjustment of Button Sewing Parameter. ... ... ... e eeeeennennn. 23
ZEPT MAINTONANCE « .ttt ettt ettt et e e e e e e e e e e e e 23
8.1 WA ITETE Suction Opening CLEANING . ..ttt e e e e e e e e e e 23
8.2 HHHRMLAEY" Sewing Head MAaintenance .. .......ueuuee oo e 23
8.3 BIRWMLIAFE Blower Failure ...ttt e e e e e e 23
8. 4 BRIk Repair the Reverse Head . ...ttt 24
9 HLk%E Sewing Head Assembly............ ... oiiiiiioiiiiit 25
9.1 MM LRI E Installing Position of 01l Kettle. ... e 25
9.2 WA ZIEAIE Installing Position of 0il Pan.............ooouiiiiiiiiiiiinaiian... 26
9.3 Mlk2zedE Tnstallation of Sewing Head . . ... ... e i 27
9.4 M3k 465 j5 4535 B %35 Installation of Control Box and Sewing Start Device............ 29
9.5 iXNEEE 2% Installation of Button Feeding Device.........ueuenieiin e, 29
9.6 ML 28 5%k B RN 251423 Installation of Sensors of Head And Button Feeding Device3l
10 FBAEFEAS Component SaAMPLE . ..o v ettt e e e e e e e e e 34
11 EEEE Circuit DIiagram. ..ottt et et e e e e e e e e e e 52



MA04G 4 H Bl e IR ML B 45

1 #EiR Introduction

1.1 $FfEFMB A Features and Applications

MAOAG [ THEE SV BURNL (FIFR “MA04AG” ) HITAMAZI THERRESE B IR 42, 38 T B ORI T
BEOIR SRS, BURBCREF, RER, SRR — MERH SR PR s 6, BRIEE5E.

TESEHI LA, M BCR BB S LI, FELEH TR — AT TS, W S 5E BoRE,
D BEPRATRLIN (] AR EEHIE AR IR RAE, o — NERAEZ LA

MAO04G Automatic Button Machine (in short "MA04G") is designed for continuous button attaching on shirt
front plackets. It can be applied to most width of front plackets with perfect button attaching work and high
efficiency. A standard display board is equipped to the machine in order to operate and control the sewing
program conveniently.

In the sewing process, the sewing result can be achieved by modifying the parameters, after sewing a piece
of shirt front placket, the fabric can be collected automatically, that helps reduce the time cost to tidy the
fabric.The whole sewing process is convenient and fast, and one operator can operate multiple machines at the

same time.

1.2 f#HEI Using Recommendation

MA04G H BT SR T HIAZ T THERIE S B IR A% ], RS R AN ER T4 R A A WL T 3 A PR N 52 i 7
k!

XA S A H T B EA G SO RAE 22 S A AE ARG, T4 MVER . MAOAG BL#& A bl
BEIZEZINL S AT D RE MRS R S RIS L s R XURR B8 BE TR T HLAG) L s 430ebAT SO &5, AR
N AEARAE RS0 TR

MAO4G is currently limited to button attaching on shirt front placket. The supplier shall not be liable for any
loss or damage of personnel or property caused by the incorrect use of the machine!

This symbol A\ is used to indicate that a scenario poses a risk or hazard to the operator's safety and health
and requires special attention. MA04G is equipped with sewing machine head with needle, vibration plate with
button feeding and clamping device, fabric transfer and pressing mechanism with pressing function, fabric
collecting mechanism with fabric swing rod, etc., operators need to pay special attention when operating the
machine!

HLE R E 2 2T SR

Specific Safety Symbols of the machine are as follows:

A /NGRS HL R Watch out dangerous voltage

A NG BRI % Watch out injury caused by upper part pressing

& FESGSAIRENF25) Watch out danger and driver movement
WA R B IX A5 AT R 3 8L

o PBEHEMI A HISER; Put Operator Safety in Danger

® KFE{#E; Warranty Loss

®  li&E %5t Manufacturer’s liability exemption

PEAEFT Y ARG, 75 A

Power outages and air outages are required prior to any adjustments, modifications, or
maintenance.

MAOAG NI LA 2 i 75 /Y A DG U261 T o

The machine should not be exposed to weather conditions such as rain and sunshine.



MAOQ4G 4= [ B ESBERPL UL E P

2 MAO4G [ B 3h 8RN Introduction of MA04G

2.1 B #HE Machine Specifications

# 2.1 MAO04G ELE & Sheet 2.1 Machine Specifications

BHLEE Weight 265kg
M3k Head 1790G HR AL
fFHHLEN Needle DPX5 117 ~ 14”
i R Hook DP 784 4 JiE % e AR

{EFIRE Temperature

5C~35C

HEHE Power

FAHEL K 220V £ 10%, Single phase

%52 S Air pressure

0. 6MPa

BHRAEE () Buttonhole quantity 2-999

B HR (8] fE Distance between buttonholes 35-550 mm
I JHRE) 55 (nm)  Front placket width 20—-45mm
[Tk 2 56 — AR AT 4 1R 2y

Distance from the top of front placket to the | =30mm
first buttonhole

%%F*ﬁIJJ&Em (mm) <6E0MM
Front piece length

H s BIRFE T /72X Program saving 999

%1% R~ Machine measurement

KexFixm (2150mm*880mm*1600mm )

FEHLIFE Net weight

235kg




MAOQ4G 4= [ B ESBERPL UL E P

2.2 X144 F Name of Components

K 2.1 B3 F B R Kl Figure 2.1 Parts Display Drawing
1. H#5%8 Electrical control box 2. #Jk}2% Fabric shelf 3. J&%E A 875 Knee to start switch 4.
WA SI %S Brake moving casters 5. FEJEJFIC Power switch 6. “UEFF ¢ Air switch
7. BRML A FHABIECE Blower and its pneumatic accessories 8+ LAY Rack 9. #21F 5 A H 22205 i
Control panel and base 10, %4125 Button feeding device 11, £8%% Thread stand
12, BHRHLHLL Sewing Head 13+ & 4R Platform Board  14. KK Pressing Mechanism 15+
P B Transferring Mechanism 16+ lUEHMJL#) Fabric collecting Mechanism

3 E¥ 5 Transportation and Unpacking

K 3.1 iz
o CUIRTHEUEIEN, NAMAURIAE IR TSI E R, AT aE, MR i b e
fEREEAI A Lisk.
When lifting or unloading, check whether the capacity of the forklift can bear the weight of the
machine.When the machine is placed on a truck or van, it must be guaranteed that machine is fixed with

a rope or belt.



MAOQ4G 4= [ B ESBERPL UL E P

o N iEMIIE, FTANARKRIREE . ZREAEERT

For a convenient transportation, control panel and thread stand can be removed and packed
independently.

o R, WMANMSETAEVRIHIR. WABIR, W5 NERRHER .

When unpacking, examine the machine for any obvious damage in transit.If there is any damage,

please do not use the machine and contact the manufacturer.

A

4 23 Installation
VR DB s A 2ok,

Attention: Machine installation should be done only by professional person.
® i A AEATBOA LA 2L ER & IV BN B 45K 9 5t
The manufacturer shall not be liable for any property or personal damage caused by installing the machine
improperly.
®  HURNIER AT — D EHIRIN, MERME TR AZIGHER.
If the machine is placed on a suspended surface, check whether the surface can bear the weight of the
machine.
® HLERTE DI NLE B fafi CKIR. HEMAE) .
The area where the machine is located shall not contain inflammable and explosive materials or objects.
®  UAZIAENLAS Y FE B 1 B A P 4.1 PR TE], SRR ERIGETHLAS .
Required space as Figure 4.1 shows must be set aside around the machine to operate and maintain the
machine.
®  HLARJUME A IR AT R b, 3 RS sh I B 2 bl ds .
The machine must be placed on a hard and flat surface, the moving casters should be braked to fix

machine,

0.5m : ’ ’ 0.5m

B 4.1 330645 i 2% (B B3R Figure 4.1 Space required around machine



MAOQ4G 4= [ B ESBERPL UL E P

4.1 BRFEMEEZEZZEE Installation of Panel and Thread Stand

AR Y |
[ T\\‘;_/é 25N
[o}—0dh o
=
— 8 .
Bl 4.2 #1ERRhE [ 4.3 ZRRA
Figure 4.2 Control Panel Figure 4.3 Thread Stand Subassembly

o PRAFE/RBE BN B TELAIE A, AREdERCCEE (K 42) ;

Insert two cylinder rod caps "A" under "B" of the operation screen, and then fix them by bolt "C" (figure
4.2);

o ZRZUAMFD BT IREEEE (K 43) ;

Thread stand subassembly "D" is fixed by nut "E" (figure 4.3);

4.2 L% Power Connection

® IZHLEHKEE YR AR

This machine is powered by electricity supply

®  FHUER B FAH AC 220V-50Hz ) FLUR A I

The cable is connected to the single-phase AC 220v-50hz power socket;
o ZALHT, MEHLESEREIM ARG E IR .

Before installation, examine the grounding system connected to the machine is working or not.



MAOQ4G 4= [ B ESBERPL UL E P

4.3 53R 4% Pneumatic System Connection
o RS AR —umEERNL MR Lk B (K 440 B 4.5 o HLESEREANSAE S DR,
AT, e RAE ST B ERFIEE R 0.6MPa (6 Ml KSR I, K8 s S 25 2|
0.6Mpa (K 4.4) .

Kl 4.4 iuEss Kl 4.5 HRE IR AR
Figure 4.4 Filter Figure 4.4 Solenoid valve bus plate

o The air outlet end of the filter is connected to the top of the junction above the bus plate (figure 4.4,
figure 4.5).When the machine is connected to the external air pressure outlet, make sure that the air flow is
sufficient to ensure that the actuator maintains a constant pressure of 0.6mpa (6 standard atmospheres), and

check that the pressure regulator is adjusted to 0.6mpa (figure 4.4).

4.3 HAZE#/E Other Installation Opera
® CNUTEAFAICE I LR, A LAIZIE 4.6 MIAMREEIRIEE

Kl 4.6 PIELAE ek &l Kl 4.7 ke e &
Figure 4.6 fabric shelf rotating diagram Figure 4.7 rolling casters fixing diagram



MAO04G 4 H ZES SR B+

To facilitate the production and placement of processed fabrics, the material shelf can be rotated outward
according to figure 4.6.
o ES KNS ICE T b, IR 4.7 R, BT RIR .

Please be sure to place the machine on a flat floor and lock the foot brake as shown in figure 4.7.
5 #/E Operation

5.1 #%& T/E Preparing Work

® JFHLET, R LIEX % 4. Before starting up, make sure the work area is safe.

® FTHFHLYE, TS EZF] 0.6Mpa. Turn on the power switch, adjust the air pressure to 0.6Mpa.

® RahEtE)E, EHLKEAECF (B5.2) , WIREEHIE LR G, MITAGRFH D (K
5.0, wEEEAEC (B5D , SR&VIHt.

After starting, press head reset button "F" (FIG. 5.2), make sure there is no abnormality in the sewing

parts, release the red emergency stop button "D" (FIG. 5.1), and press the yellow reset button "C" (FIG.

5.1) to complete the initialization of the equipment.

o IRYELEM| TZER, (EFEH] R IR A" “E”_ LB 26| P K% T 23

According to the sewing process requirements, set the sewing process parameters on the control panel "A"

and "E".

o SAEEMEIT, PUEKEANTMRGLANS, BT IR G4 .

After the reset is completed, when the head enters the spinning shuttle winding mode, press "B" to conduct

the spinning shuttle winding.

® IO G AR E A AT AL, T HOE SR B O SR S 2 SRS SE

Adjust laser head "G" to the front of the cloth, and laser head "H" to make the laser head ray to the needle

extension.

® iEREE T TR LT, R SE LR B e S, TR o T e LR MERAT T 1 B 1 S 1
PREZAR B, SR 58 et AR £ .

Adjust the front placket knob "I". After adjusting the width of the placket, tighten the knob.Turn the "J"

knob to push the screw to the limit plate at the front end, then lock the knob nut.

] NEDS

ALGA B :

Kl 5.1 $fFE 5 K 5.2 BRVLESHENL



MAOQ4G 4= [ B ESBERPL UL E P

5.3 Hotk 5.4 TTRESE RE T e st
Figure 5.3 Laser head Figure 5.4 Front placket width adjusting knob

5.2 ¥AE T Operation Steps
SERUA B IRY JE, Ti— FIREER SIS, SN MG R IE/E.

After completing the above steps,touch the knee-on switch, the blower starts to work.

KPRl A RN SR DI, A TR NIRRT AR I, (R A e BRI Sk G o Zooxs
LSRN, 1aTEhEEH T B

Place the fabric piece for testing into the sewing area. When the fabric is sucked into air suction hole,
adjust the position of the button attaching on the fabric, make ray of the laser head "G" pointed at the
fabric edge, and press the manual sewing button "B".

BTN R a, BURaER, ARG E BRI EE 5 SRR B N B, R A
FOWArE — EE (5.1 R AR PIRIEAT IR,

After the first button is sewn, take out the fabric, get a steel ruler which is used to measure whether
the margin of the button is consistent with the required value. If not, it can be adjusted according to the
steps in section 1 (5.1 Preparation).

BE SEAN TR TR Ja, B 58— MM T30 8, AR BEI SO I AR, AT RAEE I — R IR
FERENITR, THAAMOR, FARIEHOGR L, Kaerinl R agmI g, HIn— T, RIn)s8piEA4%
AR AR -

After determining the correct margin of the button, cut off the first button. If the blower stops
working at this time, you can touch the knee-on switch again to start sucking. Then, according to the laser
head ray, put the sewing material back to the original sewing position.Touch the switch again, the whole
process of sewing and collecting is completed.

HILE SO, BEEE S D, WA AE L, WSS, W4Tz T
JEtE b TAE. RIS OUE VLS, BB AR Bk TR, fHRiRs, B SuEded i
IF, 4% T EAEC”, Tl TREER IR, JAIEAMNL, W Rk S8R A Akl 5 208 A<

1



MAOQ4G 4= [ B ESBERPL UL E P

REANMI DT 3, B %407 A0 L B 4k S8 HIE R 58 15

In case of emergency, press the emergency stop button "D" directly, and the machine will stop
immediately. If sewing is in process, the machine will stop working after stitching the button.When an
emergency stop happens due to emergency, the machine will not be able to continue to work in the current
position, after debugging, release the stop button "H" , press the reset button "C", touch knee-on switch,
start the blower, if you want to continue to sew this piece of fabric, you will need to use function of "smart
fill button":skip buttons that have been completed and to continue the button sewing that has yet to be
completed.

il 5B o o Wea B LR, T AR AR PR AT A LA

The touch screen "F" will display common faults of the device and can be handled accordingly
according to the alarm prompt.

E: WoRAZBO# T, MEAERESRERATSEEIEEMR. ERAERFRRECH
EEshiErE, Llszf!

Note: the collecting process is divided into sections, which can be combined with electronic
control and operation screen to adjust the parameters to achieve the desired effect.Pay attention to

do not use the hand to close to the collecting part movement range, so as to avoid injury!

6 FAER Operating Mode
6.1 F 5L The Main Interface
SMAICA BR| & AZESETIHL | 2001108
2 el

.

1
| 3 b P |5 ° ’
::JJ 1 " ' 0 0

—~ | MHEF | HHAT |

€ © © © 6 66 6 6
6 90.0 90.0 90.0 90.0 90.0 0.0 0.0
) ERE  BERE|  Famk|  HAE|  EIUR

6.1 =AME

o —




MA04G 4 H Bl e IR ML B 45

X3# 1: Areal

BRBR AR R A HEMATELL, AT RRERTHELAL.

Display whether the current state of the machine needs to be reset. Text display indicates that it needs
to be reset.

X3% 2: Area2

256 B R gE VU FE K . Sewing range shows sewing range exceeded.

X% 3: Area3

5 BoR, WoRMETEEMISS . Size display, shows the size selected currently.

X% 4: Aread

BENE REAMNF T, B

X% 5: Area5s

BURTHEONT TR SO s AR E, T TR T I BOE S, AR DT O E, WEEN

0 Fon R R TRE . CATH TR st )

Display and setting of button counter and front placket counter, the reset button is used to reset the

|

SR RE kM 2%HI#5 2. Enter into smart fill button interface, start the mode.

N

counter, the input window to set the counter, set the value to 0 to turn off the counter prompt
function.(can be used for baseline estimation)

X% 6: Area6

GEHERER, TR B AT LA AR O BIR AL S,  BE B BUIRE R A a] i

The sewing information is displayed. The indicator shows the current stitching position, and the value
shows the number of button and distance between buttons.

X3 7: Area7

AN SES . TS, HAR S i F VIS

Enter the parameter interface, manual test interface, other interface and language switch interface

respectively.

6.2 B L1 Setting Interface

e = < S 2019.11.23
FualcA BR| SHRENE
EEekHEEl
1 = CER 5000 amae |00 v ]
[B= || anmm [T gemr |5 .

[ . kwEs | 1028 BwEER | 0 ﬁ“a

LS di3 800

@ 6 6 6 6 6 6

| 90.0 | 90.0 | 90.0 | 90.0 | 00.0 | 90.0 | 90.0

ERE | sERE oW hRmE|  ESOR
I

SHEE

(@n)

& 6.2 ¥ IXEREE Figure 6.2 Setting Interface



MAOQ4G 4= [ B ESBERPL UL E P

X% 1: Areal

M SEPRRE . HEMALREgR S (1-999) , TEFFEFEIXIH 2. 3. 4. 6 A%

S VO G R, (R EEEE I B Bl o AR

Size selection setting: enter the pattern number (1-999) directly. The pattern includes the contents of
area 2, 3,4 and 6.

Display of overlong sewing range, it is automatically converted to elastic mode when distance is too
long.

X35, 2: Area2

[ [ B 42N D9l E (B AN R D) 46, RS IRI RO X I 4 A E)BE e AR, ANSERIEEON X
8 WHIBCEME (. BETONMSEREE, WL A A A R ED) .

AT 2 5 G I ORI AN G ) I AR XD e, H 0 ON Il IR ORFF IR,
W< OFF DY AN X, H RS OFF A B R kAR B TR R 1R 22

Fixed spacing: press to switch between fixed spacing and unequal spacing, equal spacing is the
spacing set value in area 4, and unequal spacing is the setting value in area 8 (note: the current figure
is equal spacing, the spacing value can be viewed in the main interface).

Regular suction mode: press down to switch suction when sewing or no suction when sewing, regular
suction ON to maintain suction when sewing, regular suction OFF to avoid suction when sewing,

regular suction OFF to improve the spacing error of special fabric.

X35 3: Area3

()RR e . B 5E (AP AR TRIER D 50E (A (10-400mm) ,  AR#E 52 PR 7R BT €

BHIRANE: e T EBIR M (2-999) .

WoRHR RS IREEWORIIBE RS (200-3000mm) .

WORLEZ . SORHI RS B B2 (10-2000) .

SRPEAMEE: ARFEATRIFRE, RS HAEAME R PR R HERE (£9mm)

WORHEIR : ORI HBESORRT [ A7 (9 RE IR B[R] (1.0-508) , BRIA 1.0s, 158 I& 4 FRME SR A B
BIICR

FRRSAEIR : WORHAR e HoRL URL IR A AR IS TA] (0-20s) 5 BRIA Os, g 1 24 A R R WOkt
R

Spacing setting: the spacing setting value (10-400mm) for fixed spacing, it shall be set according to
actual needs.

Number of button: set the number of buttons (2-999).

Collecting distance: the collecting distance of the roller (200-3000mm).

Collecting speed: movement speed (10-2000) when collecting

Elastic compensation: according to the elasticity of the fabric, elastic compensation can be used to
uniformly improve the accuracy (£ 9mm).

Collecting delay: the delay time (1.0-50s) of collecting rod return when collecting materials, by
default 1.0s, set the appropriate value to adjust the collecting effect.

Lift delay: the delay time (0-20s) of the return position of the pressing cylinder at the time of

collecting the material,by default Os, set the appropriate value to adjust the collecting effect.



MAOQ4G 4= [ B ESBERPL UL E P

X% 4: Aread

W 2R AT« T RN O P B 2 K 2y R

KA AR KR

SHIRE . WE AT T A AR )

Broken thread detection: turn on and off the broken thread detection function.
Cloth length edit: enter length edit mode.

Parameter recovery: restores all values in the current interface to factory values.
X35 5: Areas

AR AT FE (132 (35-550mm) , f % B 7 MEE .

Setting of different button spacing (35-550mm), setting a maximum of 7 spacing.
X% 6: Area6

rAEN TS P AR 1 E U

Enter the parameter interface, manual test interface, other interface and language switch interface

respectively.

6.3 KEHiEER Cloth Length Edit Mode
SHAICA BR| SHXBEF M e

’f i8] 2B i 90.0 axx  [DEaell , E—J
EE) sme [ | L0 |
; @ YRR 800 - ’m_ | gaij

© 6 60060666

| 90.0 | 90.0 | 90.0 | 90.0 90.0 | 90.0

AW | sHEE FHWR|  HEAE|  BEUH

6.3 RIKmiEH#EE Figure 6.3 Cloth Length Edit Mode
X 1: Areal
AR BWEH K.
BUIRANE: T T EBIRAEL (2-999) .
HEE: BLSE AN,
R e — NS FERES.
AR LA DU S5 5 i B A A R
Total length: set the fabric length.
Number of buttons: set the number of buttons (2-999).
First distance: the distance between the raw edge and the first button.
End distance: the distance between the last button and the hem.

Automatically fill the button spacing according to the above four parameters.



MAOQ4G 4= [ B ESBERPL UL E P

6.4 10 MR FLE 10 Test Interface

Sualea Ex| MARBIRKAm | 0007
[ mEE [ mmx | omebl [, femmx
# k< ELOFF 5 KU HLOFF J& 82 S ETOFF e | : [t ||
— IaEges | ] % | j
Yokl ALOFF g ==y 1) e ]] e ]J
SR AL OFF BhHal IFims )| | m@es )|
TS FF 5<0FF IenEs || :ﬁi— &= |
ImRex )| | mames)
FE# ERLOFF ?_,ﬂ_ EEaee] ]
3 FHRm| SHEE Fzh R HAh A ORIk

6.4 VIR AHEE Figure 6.4 Test Interface

X3 1: Areal

fa e o WA, o th o FUIRES W] B R R s F R A v R AR R, R Eh
G T LA TR SR

WOoREEHL:  2E ORI F I

R BEAFE AL BT

Output port monitoring, display output port status, can directly click the corresponding indicator

button to test whether the output port is normal, start sewing can be used for winding.

Fabric feeder motor: enter the feeder motor test interface.

Fabric feeder motor: enter the feeder motor test interface.

X3 2: Area2

faNum A, B ARES, TR TR A, RIS SR G IER

Input port monitoring, display input status, can be used for input point test, check whether the input

signal is normal.

X3k 3: Area3

SrRBEN TS SHCE S A A 3 YIRS

Enter the parameter interface, manual test interface, other interface and language switch interface

respectively.



MAOQ4G 4= [ B ESBERPL UL E P

6.5 WCRHEHLERASE Collecting Motor Debugging Interface

Fualca Ex| BORHEHLEEAE [ 20k,
1 weze  wess 2 pEE——
| 1000 | 900 :
)
3 ERE | sEwE| FeWR|  Kesm| B39

K 6.5 Wkl E AL S B Figure 6.5 Collecting Motor Debugging Interface

X3 1: Areal
T YT P A p ok R AR

Set the collecting speed and the collecting distance of the current debugging interface.

X3k 2: Area2

TR RV ) R R B

WORMATAS : SOk} A% B e RORE I P AR B R AT HITAS
WoRHER . OB AT 4% 5058 BOMSOR 3 RE AR B 24T J5 7%

Roller pressing cylinder up and down;

Collecting advance movement: test the collecting motor to move forward according to collecting

speed and distance set.

Collecting backward movement: test the collecting motor to move backward according to collecting

speed and distance set.
X3 3: Area3

SN TS SHOE . TS A S 15 S VRS .

Enter the parameter interface, manual test interface, other interface and language switch interface

respectively.




MAOQ4G 4= [ B ESBERPL UL E P

6.6 R HHLARATHE Fabric Feeder Motor Debugging Interface

Swalea mE| BRLEVLEKAm 20191123
BHEE BHES

1 2
| o | o A S FIOFF

(=
]

3 ERE | sERE|  FHER|  HeRE| EIUs

Kl 6.6 FEALHMLIER S 1H K Figure 6.6 Fabric Feeder Motor Debugging Interface
X3k 1: Areal
e B 2 AR A S T AU AR R
FRHTRS . MRS BRI E BORS R B AR 2 AT RS .
FRUERS: MRRE B LI E BORS RHE B AIPR B AT JE #% .
FoRHA R A R B R L2502 A2 R 2 3R 8] J5 A
Set the collecting speed and the collecting distance of the current debugging interface
Feeding forward: test the feeding motor to move forward according to the feeding speed and distance
set.
Feeding backward: test the feeding motor to move backward according to the feeding speed and
distance set.
Feeder moves to the original point: click then the feeding motor to return to the original point at the
set speed.
X35 2: Area2
FERMUL I TR B
The rise and fall of the fabric feeder cylinder;
X3 3: Area3
SN TS SHOE . TS A S 15 S VRS .
Enter the parameter interface, manual test interface, other interface and language switch interface

respectively.



MAO04G 4 H ZES SR B+

6.7 HEexMOIAHE Smart Button Fill Interface

FuAlCA BR| ARG
1 MR O

2019.11.08
09:27:33

@@@@@@@

3©©©)©©)©©©

4 TAE | BERE| PR HeAE| iﬁﬁuﬁq
I

K 6.7 B AN A B Figure 6.7 Smart Button Fill Interface
X3k 1: Areal
TR REAMTI SR ORYE X 3 it E %, SontndeE) .
Displays the number of buttons are going to be filled (according to the selected number in area 3,
shows the number of buttons).
X35 2: Area2
IR T S 0 EE B A IR A
Displays the spacing of the current size and the number of buttons.
X% 3: Area3
RAEAMNFTREL, Al ZAMIAIA & .
According to the need to fill the button, click the button position that needs to be filled.
X3 4: Area 4
ARHANEFE SERENE . FIHWAFE HMEFE ESVRAE.
Enter the main interface, parameter setting interface, manual test interface, other interfaces and

language switching interface respectively



MAOQ4G 4= [ B ESBERPL UL E P

6.8 HALFE—MNHASE T E Other Interface—Application Parameter

JualcA Bk SAHSEFE Honinise

BEAR 2000

ZSIRATHKC 300

=]

i)

NERT | BERE|  FHMR|  HeAE) iﬁé‘@m\

6.8 RiF&# R EE Figure 6.8 Application Parameter Interface

X% 1: Areal

THEA A BCETEEAAE, HRAHCE S T EE R O B SE M 3R, (T S
THHEIRA T . BB 0 s IS B XU 52 7- D RE .

IR BE TR (30-5008) , BRI 22 [ 306 IS RNLEE A FRFLIRES .

Number of cleaning pieces: set the number of cleaning pieces. When the number is reached, the
prompt of cleaning the suction opening and filter will pop up to facilitate customers to clean the suction
opening timely.The setting value of 0 indicates that the prompt function of cleaning suction opening is
turned off.

Air suction duration: set the air suction duration (30-500s), when the time is out, it will automatically
turn off the blower into standby state.

X3 2: Area2

SPGB BT PR 2o R B R, R T P EOR B AT DL
B, Sz &I e s .

Total number of pieces: when the cleaning count reaches the number of pieces, the cleaning suction
opening alarm will pop up. Click the resetting cleaning count to reset the cleaning count, it is used to count
the number of pieces completed by the machine.

X35 3: Area3

BENEE . EE AR ETE

SHIRE . WE AR RIS E.

Total number reset: reset number of pieces.

Parameter recovery: restore current interface parameters to the factory value.

X% 4: Aread

PRBENES . SEORE S T A . HAb S 15 S VIO .

Enter the main interface, parameter setting interface, manual test interface, other interfaces and

1



MA04G 4 H Bl e IR ML B 45

language switching interface respectively

6.9 FRE K H[E Alarm and Fault Explanation

SMAIGA me| & EIESATIMYL [ 20010

& 6.9 IRERMEE Figure 6.9 Alarm and Fault Interface

X1 1: Areal
SRR 5 T 44

Display alarm serial number and alarm name.

X3 2: Area?2

s 2T A A AN BB 2R G B

Click the blank in the lower left corner to enter the system setting interface of the touch screen.

A ¥ 5 2

Solution

il AL AL A R [A] 3 S R A] T B R R IT AR SR A, AT
TEBUBEE N 0 KRR ZIIRE -
Click the reset button to return to the main interface to clear the
count and start counting again. This function can be turned off by

changing the setting value to 0.

i AL AR [R] 3 SRR TS TR R T, AT

X# 3: Area3
LR E AT 5
Display corresponding solution to alarm.
WEFS .
WEER
Alarm .
Alarm Information
Number
T
EO1 Number Counting
Completed
T 5E R

E02 Pieces Counting
Completed

BEMREMEN 0 R HZIIRE
Click the reset button to return to the main interface to reset and start
counting again. This function can be turned off by changing the

setting value to 0.



MAOQ4G 4= [ B ESBERPL UL E P

E03

E04

EO5

E06

E07

EO8

E09

Ell

E12

E13

E14

16 Ko A 2
Pressing Foot

Lifting Error

T RME AR
Feeder Sensor

Error

i 2R i
Thread Broken

Alarm

SERE
Emergency Stop

Alarm

UERE
Air Pressure
Alarm
PR A A% Ik i S i
Position Limit
Sensor Error
RTBCE AR
No Fabric Alarm
AMBRRARE
No Button Alarm
T ERIR X
Clean Suction

Opening

S AL I

Blower Trip-out

AL R AL

Press Yellow
Button to Reset

IEHIANEINL
Button Not In

Position

16 IS AR IS R AP, BBk AR IR BRABE , FRRR bR 5
S AR 0] ) 3 I
There is a fault in the pressing foot lift sensor or the pressing foot of
head is not lifted. After troubleshooting, click the reset button to
return to the main interface.
PR RS 0 L M P A e L, IR e/ 75 % A 4% A1
HIEALL
There is a fault in the feeding sensor or the feeding motor, press the
reset button to reset again after troubleshooting.

WrZk s, B I SRtk N AL Ak 5k
Broken thread alarm. Press the reset button to continue sewing after
re-threading.

RUFE, MM E R G AT SUs 1 B A B m g 4
il
Emergency stop, make sure there are no other abnormalities of the
equipment, then release the emergency stop button to reset and then

Ic-SEw.

HEBR IR R AL S g A RIS

After eliminating the air source problem, reset again.

RS e, R R E AL S, R A5 kB 5%
The position limit sensor is abnormal, adjust the positioning position
of the feeding shaft, and continue sewing after resetting.

K BARTCE AR, EREAE.
No fabric is detected, please place the fabric.
B EA)A, 1RE A AkS Ak .
After reloading button, press the reset button to continue sewing.

T BRIRXCEUFIGE R, 7 P 56 RS A I B R B 32 A
Clean the suction opening and filter net. After cleaning, click
"cleaned" to return to the main interface.

o A S XML DR 25 2 75 Bk 1) S RS 5 4508 . R ml ik 1) fig
Jei s FEEATAEAH AR SR
Check whether the blower protector tripping or whether the blower is
damaged.After resetting the tripping knob, press the reset button to
continue sewing.
sl B B A FE L R AT IR [A] 32 B R AL e S T A R R R AR
s ik AL AR 5 BEAT B AR AN 2> B S
Click the yellow reset button to return to the main interface and
reset. This interface will not appear if you press the reset button in

right way.
HH BiE, B Ak Sk
After reloading button, press the reset button to continue sewing.

2



MAOQ4G 4= [ B ESBERPL UL E P

IRk i A RS 57

P

” R AL RS R IR, HRRR WA Jo 7 A e HR A A .
E15 ) ) There is a fault in the sensor of the deceleration point. After
Deceleration Point

E troubleshooting, press the reset button to reset again
rror

7 VL2 Machine Debugging

A\ R AR, AR S R RIBCORR, ERTIA TAEZ B, FEE R LA
VER: DUTRRAE, A2 AR B2 N Bt T

A If the sewn fabric is changed and the length of the fabric is greatly different from that of the
previous group, before the new work begins,The machine needs to be readjusted.

Note: the following operations must be performed by personnel skilled in the equipment.

7.1 RN KERAT Feeding Mechanism Length Adjustment

RIEATRHCEE, Ed“s#ANATRT” (B 7.0 KA NSRRI AT 24 T, fRIEAAS
I s A RE % [ 2 A7 R Sk

According to the length of the cloth, adjust the right side of the pressing cylinder through the "5#
hexagon wrench" (FIG. 7.1) to ensure that the pressing plate of the right and left cylinders can press to
both ends of the cloth.

K 7.1 #RWIME Figure 7.1 Feeding MechanismDrawing

72 WHEHLMKESHE AT Length and Height Adjustment of

Collecting Structure

AR G AR B B B ANSORHR B85 B2, mT LR AR WORML A A s BE A B

® UURAKRHRIE, HERRWERE S, SR ICRg EE, 7F BN AL

® R FHSHOE NS HICFALA R K RO 2E b, MR A R . (A:
i 8#AANAIT, B: AT, C: A 138 R T D

The height and length of the fabric collecting mechanism can be adjusted according to the quantity of
the stitched fabric and the uniformity of the collected material.

@ if the fabric is thick, the pile thickness is higher, the pendulum rod can not swing smoothly, the
need for up and down adjustment mechanism.

@ if the parameters set by the interface parameters can not make the average length of the cloth
2



MA04G 4 H Bl e IR ML B 45

hanging on the collecting rack, the need to adjust the mechanism left and right.(A: use # 8

internal hexagonal wrench, B: loosen by hand, C: use # 13 open end wrench.)

L

Up and down adjustment

24 AT Right and left adjustment

7.2 WCBEIHLME Figure 7.2 Collecting MechanismDrawing

7.3 SIREEH|SHAT Adjustment of Button Sewing Parameter

27 1903 Ui W15 SRIIHLAGERAE 255 B A “SnAERERE™ . <L TURIRI AL B LU A B BURAR
HITRE.
Refer to "standard pattern”, "position of button claw foot" and "adjustment of pressing foot

plate" in the section "operation of sewing machine" of the 1903 instruction manual.

8 4P Maintenance
/N EHHLEEA, S RO, 2SR . A AT LA R T R

A When replacing machine parts, maintaining or disassembling machines, the power supply and air supply must be

disconnected.Only professionals can do the following.

8.1 XX AE¥E Suction Opening Cleaning

W AT TR, AEBERBE KA. WEExy, eiEga.
The suction opening are in the working state, which is easy to gather the surrounding dust, broken wires and other

sundries, which need to be cleaned regularly.

8.2 BERMIZEI Sewing Head Maintenance
VL 1903 BORLHLULE 5 SEATBLIBE SR 25 15 4 (0B - e 25 5

See the section "refueling" and "maintenance' in the section "before operating sewing machine" of the machine

manual.

8.3 B XML& Blower Failure

o HUFLZEfHE, TNRES, MEEMHNLE R IEHIZH:
HHNHUIEFIZH, [ERXETERS, 7T RER S XA F LA

o HENMURIER B8, Tk, BB SNBIER B R sh RS2 Bk, wRBkw, fEE s R
2



MA04G 4 H Bl e IR ML B 45

AR OR Y7 B (B AN S WO T A2 3 28, HERR UG 1% SR Cudgedl], RE SXWLIE® Tk
e press the reset button again and touch knee-on switch to observe blower motor:
If the blower works normally, but there is no suction effect, it may be that the cylinder of the blower component is
damaged;
o if the blower does not work normally, open the electric control box to check whether the starting protector maintains
blower working trips. If it trips, check the protective voltage of the starting protector and whether the blowing

channel is blocked. Press the black button after troubleshooting to resume normal working of the blower.

8.4 BB HIK Repair the Reverse Head

o jtninlE (B 8.4) FrmiBhri Brib e e, hishds & BRI BRI .
o ] SHANAIRT, KGR I Rk 2 SR T R
o IRANRFEBIHRAIIL L.
el oosen the plastic fixing knob shown in FIG. 8.4 and pull the sewing table to move the whole material shifting part to
the outermost part.
e using # 5 internal hexagonal wrench, unscrew the head fixing screw at the bottom of the table.

e move and rotate the sewing head.

Trassssns

8.4 MIL4EHNEE K Figure 8.4 Head repairing reverse drawing


file:///D:/Program%20Files%20(x86)/Dict/8.6.1.0/resultui/html/index.html#/javascript:;
file:///D:/Program%20Files%20(x86)/Dict/8.6.1.0/resultui/html/index.html#/javascript:;
file:///D:/Program%20Files%20(x86)/Dict/8.6.1.0/resultui/html/index.html#/javascript:;

MAOQ4G 4= [ B ESBERPL UL E P

9 Mk 2 Sewing Head Assembly

AN RBERAINLKES, 5500 4% LU AR T AT . R T A\ o ml DLEAT R 3R A
A The following standard instructions shall be followed when install the sewing head.The following

operations must be performed only by professionals.

9.1 BEMEBHRIZEINE Installing Position of Oil Kettle

o b, KA IELC 17 (R 9.D)F7 T, HNLKIE B M3 ARIERETR 2l S804 T [ e £ 5
BRI U A
e Firstly, to unscrew the oil kettle joint "1" (figure 9.1), and fix the oil kettle in the u-shaped groove of the
table plate with the M3 wood screw attached to the sewing head attachment.
E%:

(A MFRE R, AEINLL, BENETILL, FERM g e W (nh
9.1 K1 A J7laD) SEILFREATIHE . 2. RN TORTFNIE — L 1903G, sRENUFTHNL L, 7
R RE R AE R IR 5T (R 9.1 1Y B 5 D) ST E . D
Note:
(1. if it is a MAICA head, an old JACK head, or an old JUKI head, it is necessary to pull the oil pot joint to
the side of the sewing table (in the direction of A in figure 9.1 below) and then fix it.2. If it is JACK's new
type of all-in-one machine 1903G, or the new type of machine head, it is necessary to pull the oil pot
connector to the side directly behind the device (B direction in figure 9.1 below) and then fix it.
o b, HKIIMIMAZI AR 2 7 Hih e kAT IT R
Secondly. tighten the "2" of the lower part of the return oil can with the oil can joint.

- O

A: RSk B BIHIHAE
A:Oil kettle joint  B:Return oil can

Kl 9.1 Bz 2% Figure 9.1 Oil kettle installation drawing
2



MAOQ4G 4= [ B ESBERPL UL E P

9.2 W ZEAIE Installing Position of Oil Pan

o B, BUAHZI CRE9.2) d 1/2/3/4 e HE G L U B4, A FNLSKI T B
RS M6 KARET M 2/3 i A0 6 AT 4R .

o HTUL, WIRELRHLL, ANvZHHk, BENEFNL, Klifi Al=A2=131mm KIAE
JECESF FHDLR R ) M4 ARERET, XS 5/6/7/8 SLAEAS il B 2EAT [ 7E

o MURENTEHFNIE AL 1903G, , BEHUFFNLL, Kz Al=A2=119mm {7 & HCE
T FANLSK R AE R ¥ M4 ARIRET, XJSE 5/6/7/8 FLALKE il A HEAT [E €

o =70, MIARBATHE E M, K Mo W/NMIRETHrin, M 2Nk,

e step 1. to align the oil pan to the u-shaped groove on the platen according to the position 1/2/3/4 in
(figure 9.2 below), and use the two M6 long screws in the head attachment to pretighten from 2/3 through
the platen and oil pan.

e step 2. If it is a MAICA head, an old JACK head, or an old JUKI head, place the oil pan at
A1=A2=131mm and fix the oil pan with the M4 wood screws attached to the head.

e if it is the JACK new machine control all-in-one 1903G, or the new machine head, place the oil pan at
A1=A2=119mm, use the M4 wood screw attached to the head, and fix the oil pan at the corresponding
5/6/7/8 hole.

e step 3, after fixing the oil pan with wood screws, remove the M6 hexagon socket screws and prepare to
install the head.

M4 ARBZET
M4 wood screw
= b
0
M6 KIRET E
%6 long screws
)

Al=A2 d

[ T {RTSWr——Y77/F
9.2 yMALZ %K Figure 9/2 Oil pan installing drawing




MAO04G 4 H ZES SR B+

9.3 Yl3kZ23% Installation of Sewing Head

o N0, RHLkIAE- TR .
®  First, place the head up on the oil pan smoothly.
EE:

1. RN, SSBPIAN ANCL AT, QURNUKFH EE R E R L, — 2 BB AR, st e
o

2. HURBAEM AL B, SRR ISAEM A L, S5 REUh AL LR
o b, MBEEC (T 93) BANUKE M L, MkFELE4E,
o B0, FNUKEHEAH M6 W NAKIRET B (IR 9.3) K8k C BEATREE .
o UL, & AUy (WNRK 9.3) HEshEEG, (E4EGER I HENLEI R, sk PIIEE B 45E,
HARCF i 5 4% 6 FE— K L.
1. ClnEHRCCIE R eSS B 1, 77 Z0RHE & B E AEALZE LEI‘M(@%%HJ%%, S BT AL B R E - )
2. (WA, TR ZER BNk S S URAT siAE B8 B T 83 o
o TP, wRHNULSHEM, MEMTE (K9.3) Fis.
Note:
1. When lifting the head, it must be operated by more than two people. If the head needs to be temporarily placed on the
platform, it must be padded with materials or cardboard to avoid scratching the platform.
2. When the head is placed on the oil pan, avoid unilateral pressure on the oil pan, which may easily lead to the rupture of
the edge of the oil pan.
@ The second step is to insert hinge C (as shown in figure 9.3 below) into the fixed shaft of the head, with equal distance
between the two sides.
@ The third step, fix the hinge C with the M6 hexagon socket long screw B (as shown in figure 9.3 below) in the head
attachment.
@ The fourth step, push the sewing table in the direction of A (as shown in figure 9.3 below) so that the gap of the sewing
table is aligned with the needle plate of the machine head. The distance between the two sides of the gap is equal.
1. (if the needle plate cannot be aligned with the gap of the sewing table, remove the wood screw that is fixed on the
frame and fix it again with a new position.)
2. (if it is not horizontal, adjust the head tension screw or place gasket under hinge B.)

@ The fifth step: install the head support column, as shown in figure 9.3 below.



MA04G 4 H Bl e IR ML B 45

A jﬁ‘ﬁ:ﬂ Direction B C

B: WLkFHF M6 7S MI54T Head attachment M6 internal hexagonal screw  C: £8f hinge
D: L3k 334 & head support column
9.3 MISKZIENAIE Figure 9.3 Installing position of head



MAOQ4G 4= [ B ESBERPL UL E P

9.4 NIk HIEM 5 R 4R E R

Installation of Control Box and Sewing Start Device

o HUKHEFLIRIE S, MK B E B 54T .

o ifRAIE AN E B (B 94)HIE ET5; FR R 48 BB ARIRET B 2 A Gk L

® Please refer to the operation instruction in the attachment of the head for the installation of the electrical control box
of the head.

® Ensure that position A is directly above position B (FIG. 9.4);Then the sewing start device is fixed on the table by

wood screws.

K 9.4 FaedE R E

Figure 9.4 Position of installing sewing start device

9.5 EXHEEE %3 Installation of Button Feeding Device

o b, KX E RS Gl b, Bkt (& 9.5) Prx, BEIEED90° , FHiAHNE
nE g T

The first step is to place the feeding device on the table plate smoothly, as shown in (figure 9.5). Turn the
feeding arm 90° to see if the feeding claw touches the needle plate.

HEE:

1. AR EN, F0mA AN BT AR,

2+ IEHNEL BN FINEL T, DBARIES SR E A bmm FSEEEEE, WURAE FEAARMRE T
Paf Y

Note:

1. When lifting the button feeding device, two or more people are required to operate it.

2. If the feeding claw rotates to the lower part of the machine needle, a height distance of Smm must be
2



MAOQ4G 4= [ B ESBERPL UL E P

ensured between the upper and lower part of the needle plate. If it is not enough, it is necessary to pad the
lower part of the feeding device with gaskets.

o b, fAIIAINEE M AT M8 KIRET R IA 0L B AT TR e, AN EEBUE

Step 2: prefix the button feeding device with M8 long screw attached. Do not lock the button feeding
device.

o E=UP, KnAIREEZ) 900 BN NOTALE, FANEAKEHUE N, RS ORAME AL
RN R . LU 07 B4 R e MRET, IRETH R 5 i CRALH B e i O RS RN HEN LT
&R, PASGEFIICR P E R EBGEA 3.5mm [ R .

Step 3:turn the feeding clip 90° to the lower position of the machine needle, turn the knob to lower the
machine needle, and then make sure the center point of the button fixing column is aligned with the
machine needle.Then gradually tighten the fixing screw in a diagonal manner. After tightening the screw,
make sure that the center point of the button fixing column is still aligned with the machine needle, as

well as the height distance of 3.5mm from the lower plane of the feeding claw to the needle plate.

_ A £l %
‘In

AN E A

button fixing column

A: LRI Thread stand sub assembly B: %4125 ¥ Button feeding machine
K 9.5 %412 B %4 Installation of button feeding device



MAOQ4G 4= [ B ESBERPL UL E P

9.6 KRR 28 5iEINEE BRI A 223

Installation of Sensors of Head And Button Feeding Device

o b, KT RERAMIRT, RIEJBENMI LR G H N ORIE B L 350 58 5 # i BEAT %
filt o

Step 1: remove the electronic thread clamp assembly, and then insert the thread broken sensor assembly to

ensure that the spring of the thread tightener is in contact with the contact plate.

o UL, fEXINALE T AT M4 fI AL, KW 2R RN SR AT AT A B AL

Step 2: drill the mounting hole of M4 at the corresponding position with the manual electric drill to install

the thread broken sensor assembly in place.

o UL, WGWERIRNARLIEELA D (& 9.6) FINSLEN, FANKHEEL—RT X, @

AR HLIERE, S| PLC “X0” #%0.

Step 3: connect the thread broken sensor wire along the wire entrance (as shown in figure 9.6) to the tail of

the sewing head, and then go down together with the electrical control wire of the sewing head, enter the

electric control box through the wire slot, and connect it to the interface of PLC "X0".

o VD, RnE AT, AR LA LTI AR T AR 1 5mm, BRI R 2R N AR AL

fhIG, MRS IE R .

Step 4: disassemble the loose thread electromagnet and adjust the loose thread quantity to the direction of

the electronic thread clamp by 1.5mm to ensure that the electronic thread clamp can work after adding the

short thread sensor component.

LREEAD

wire entrance

A FELRIKN AR AL B: AnZ LMK

short thread sensor component _loose thread electromagnet

B 9.6 %5 LR BN %5 2% Figure 9.6 Installation of Short Thread Sensor
3



MA04G 4 H Bl e IR ML B 45




MA04G 4 H Bl e IR ML B 45




MA04G 4 H Bl e IR ML B 45

10 THEA Component Sample

i




MA04G 4 H Bl e IR ML B 45

FFs NGIECSS] LR TR s
NO. Part NO. PartName Description Number
1 930200209 1,28 Frame 1
2 41831016 H A5 A T Electric control cahinet hinge 6
3 S02053 AL 2 AR VT S AT MR X 12 Hexagon socket head serew MAx12 26
4 S0R016 N 7S A TR SL B AT MA X 25 Hexagaon sacket head can screw MEx25 4
A5 S05021 NS A R A S AT M3 XA Hexagon sacket head can screwM3xh 4
6 930200213 A e s 4 L1 40 A4 1
7 930200214 Aml e s 46 01 4H A4 1
] 930200215 i ke 128 44 1
9 1825305701 W 2 B TR HY 1
10 930200221 [E 2 by 1
11 W01004 R Flat washerh 4
12 701816016 M2 RE M5 Nut M5 2
13 S09009 DAL 75 A ST R e AT MA X110 Hexacon flat end set screw MHX10 1
14 182523003 WLRsL 28 JBE 1 K (AR0x50) Material rack friction nad(450x50) 1
15 82509006 Wyl 28 Material frame 1
16 S0~072. N 7S A (A L HZAT MA X 30 Hexacon sacket head can screw M6 X 30 2
17 NO1010 2Rt M12 Nut M12 2
18 182526001 AT M12x70 Material rack screw M12x70 1
19 82509005 LR 48 < b jRE Material rack sunnort 1
20 W06007 ¥ TR 2 b 32 M1 2 M12 saddle elastic casket 2
21 S05033 N 7S A TR SL AT MA X 12 Hexaoon sacket head can screw MG X192 4
29 S0R918 DAL 7 A A L W2AT MG X 16 Hexagon socket head can screw MG X16 12
23 W04018 K HBE 6 Larce gasket 6 18
24 ¥01001 S 4 Flat washer 4 4
25 S0R970 N 7S fA R SLAZAT M4 X 20 Hexacsan socket head can serew M4 X920 4
26 NO1011 2 AE M8 Nut M8 6
27 W04019 AR R Large gasket 8 6
28 909558 3 ~tor Rl ZE 3—inch hrake casters 4
29 W02011 i P SR ] 4
30 182509042 &y I IEEh AR 4
31 W01023 A 5 Large gasket H 8
32 S0R915 N 7S fA R SLAZAT M5 X 16 Hexacsan socket head can serew MR X16 S}
33 701S16017 Nut M6 2
34 W01003 SR 6 Flat washer6 3
35 L02111 7~ A Sl B 4By M6 X 60 2
36 S0R916 N Zs A [AFE S P2 AT MG X 10 Hexagsaon socket head can serew MG X10 1
37 42212620 1Al 1
38 930200216 e AE B 4 Rk 1
29 O, ZE AT MR X100 4
40 4810205”7 /5 T A 2
41 182530019 W22 B 25 3L b 4-KQ21.04-00A 2
49 w01002 PP 3 Flat washer3 1
43 S05054 N 7S A [RFE SLH2AT M3 X 20 Hexagon sacket head can screw M3 X20 1
44 S0AKR60 N 7S A A LM AT MR X 25 Hexacon sacket head can serew MA X257 2
45 1825325701 =¥ Platen mounting limit nlate 1
46 82122210 XY T 2B B b 26 X 30 Electric hox hole throuch the wire sleeve 5
47 825711002 XY TR T 2B Bl & 1R X 22 Electric hox hale throueh the wire sleeve )
48 82145279 KELXYRY D16 lacket Y fork P16 1
49 S05024 N7 i A AE SLH2AT MR X 25 Hexacon socket head can screw M X2H 2
50 182539001 [ ARt 2% (X 2) Start sewine chain(haok X2) 1
h1 821457270 AT S ET 16 X40 Circular cvlinder 16x40 1
52 42130032 YA IR AS1201F-M5-04 Throttle valve AS1201F-M5-04 2
53 182501001 J A4/ [ o e Fixed seat of cvlinder 1




MA04G 4 H Bl e IR ML B 45

N(ai

Y

B

37,
H

/A,

%o



MAOQ4G 4= [ B ESBERPL UL E P

g

Fro5 AEMS R ELER K

NO. Part NO. PartName Description Number
1 S05404 S R AR S ET M4 X 6 Hexagon socket head cap screw M4x6 28
2 W01001 T 4 Flat gasket 4 48
3 930200258 MR ED R () 1
4 930200259 MR E (f) 1
5 $02104 NN HTTRIRET M4 X 10 Hexagon socket head screw M4x10 10
6 182512513 %4 Sewing table 1
7 182512528 W X D 258 CF) Air suction cover plate(right) 1
8 S02911 N SAUTLIZET M3 X6 Hexagon socket head screw M3x6 14
9 182512527 MR I 55 B () Air suction cover plate(left) 1
10 182509516 MRXUET (F) Air inlet (right) 1
11 182509515 AT (£2) Air inlet(left) 1
12 S02093 WS FUTLIZET MA X6 Hexagon socket head screw M4x6 12
13 701516015 B2} M4 Nut M4 10
14 $05033 7S A B A LR ET Hexagon socket head cap screw 6

M6 X 12 M6x12

15 W01003 T4 6 Flat washer 6 6
16 930200210 TSR 1
17 6
18 930200224 BRT & (A) 1
19 10
20 930200257 BRI () 1
21 930200212 A SCHER 1
22 W01023 KEHE 5 Large gasket 5 4
23 S05005 ahavilEESY L) Hexagon socket head cap screw 8




MAOQ4G 4= [ B ESBERPL UL E P

M5 X 12 M5x12
24 930200222 GBS 4
25 930200211 ] SE PR 1
26 182512529 Ot HLJRNE 2% 22 Al 1
27 84630001 't HLBR N 2 1
28 W01004 K5 Flat washer 5 6
29 18250151800 W A I 2 A4 1
30 182512532 R 1
31 S05856 N 7S A B A SR RET M5 X 8 Hexagon socket head cap screw M5x8 2
32 182509540 Ok & 48 () 1
33 82530021 — ROt 2
34 82109324 BOCAT FEEFA 2
35 182509537 WOGKREER (KD 1
36 82544003 WOk 22t A 2
. S09103 N 7S S i B e hRAT Hexagon socket flat end set screw )

M4 X 4

M4x4




IRHLUE I 45

MAO4G 4= [ 3]

2

3.

A




MAOQ4G 4= [ B ESBERPL UL E P

FRHEA
T 5 AT 2R TR e
NO. Part NO. PartName Description Number
) 05005 W 7S A B AR L2 ET Hexagon socket head cap screw 0
M5 X 12 M5x12
2 W01004 FEK 5 Flat gasket 5 19
3 505495 V\]T/ITX?%@@‘ Hexagon sol\c/lzi‘;ohead cap screw 6
4 W01001 PR 4 Flat gasket 4 12
5 S05856 S R AR S 4T M5 X 8 Hexagon socket head cap screw M5x8 8
6 182512521 AiRkHRAR (75) 1
7 82535001 okl E s Transfer drive wheel 1
. 509009 V\]T\l\;ﬁ;fiﬁg%%ﬂ%ﬂ Hexagon sock;;xféat end set screw )
9 182509509 kLML 23R 1
10 82530029 ik HAL step motor 1
11 421513065 BRET 7 3 M5 X 16 Screw pad M5x16 4
12 82530028 M8 FZi Ik M8 Proximity switch 3
13 182512533 JiR R 2 e i 1
14 18250151100 kLS A P ga 1 2
15 182535504 RHE Y Transfer timing belt 1
16 05265 W 7S A B AR SL 2 AT Hexagon socket head cap screw -
M4 X 16 M4x16
17 502076 7S AUTERIRET M5X 16 Hexagon socket head screw M5x16 8
18 182509508 PRI 2235 Transfer mechanism mounting plate 1
19 W01003 FEH 6 Flat gasket 6 2
50 S05031 7S A B A LR ET Hexagon socket head cap screw )
M6 X 20 M6x20
. L02155 VAVi P Yier 13 .
M6 X 25
22 701516017 IERE M6 Nut M6 1
23 NO1011 W2 EE M8 Nut M8 1
24 W01010 P8 Flat gasket 8 1
25 182502505 S A B A =R A B8 5T 2
26 182509510 2R YINL N 1




MAOQ4G 4= [ B ESBERPL UL E P

27 182502501 M % (1] 5 il Gear fixed shaft 1
28 82535003 R M Transfer driven wheel 1
29 B03005 7K 6087 Bearing 6087 2
30 70129044 LA SRR 22X 1 Hole retaining ring 22X1 1
31 W01041 K 4 Large gasket 4 1
32 S05404 7S A P AT LR AT M4 X 6 Hexagon socket head cap screw M4x6 1
33 18250151000 I IRE S AL 2
34 182512518 SRV 2 AR 1
35 182512541 ABHAR (1) 1
36 182512524 LR () 1
37 42130032 FR I AS1201F-M5-04 Throttle valve AS1201F-M5-04 4
38 182512523 THYUESEAR (1) 1
39 $05003 V‘]T/I?XZE%@%%T Hexagon so;ll;i‘iohead cap screw {
40 182502506 AT S Ao R T 2
41 182509514 ARk B T AR 1
42 182512520 AL 22 e i (F2) 1
43 182512522 ARk AR 1
44 W01002 R 3 Flat gasket 3 4
45 S05403 S A R AL SRR AT M3 X 8 Hexagon socket head cap screw M3x8 4
46 182544504 7 WRAT A SR M8 X 25 1
47 182509511 ANIARES 1
48 182502502 i P55 1R 1 [ 5 A 1
49 182512519 T HOEREAR () 1
50 182509513 [ 25 1 Ha Al 1
51 182512534 iRt JE I 2 S AR 1
52 S05404 7S A R A SLRET MA X 6 Hexagon socket head cap screw M4x6 2
53 182512542 ARkt (Ze447) 1
54 82545006 T =FF 16-20 S 4T square three-bar 16-20 cylinder 2
55 182502504 HZFT M10x180 Screw M10x180 1
56 505002 Syl N ) Hexagon socket head cap screw 9
M5 X 20 M5x20
57 182509512 e} 7 B 1
58 182503501 JiEEH 5 R 1
59 N01009 PR BE M10 Nut M10 1
60 182544502 TCHEF T4 e M10 1




LR L A5

MAO4G 4= H )]

4. Yk

HlrE




MAOQ4G 4= [ B ESBERPL UL E P

WoRHER

T 5 AT 2R TR e
NO. Part NO. PartName Description Number
N01011 W2 EE M8 Nut M8 4

2 W01010 P 8 Flat washer 8 12
3 18250151700 ORE B 2 3¢ i 1
4 505986 V\]T/Ifxzf%i?\ﬂ Hexagon sol\c/[l;)e(éohead cap screw 5
. N 7S A B A Sk 24T Hexagon socket head cap screw )

M8 X 12 M8x12

6 18250150900 WoRk4E 1
7 505008 V‘]T/I?XZE%@%%T Hexagon so;ll;igohead cap screw 6
8 18250152100 PR ST ] e R 1
9 18250152000 JRORF L] e e 1
10 W01003 V- # 6 Flat washer 6 10
1 505072 WT\/I?XZE%@%%T Hexagon so;llgzohead cap screw A
12 182509525 TR B 2
13 182509524 TR A 1
14 505031 WT\/I?X?:%E%%T Hexagon sol\c/[lgigohead cap screw 5
15 42130098 IR AS2201F-01-04S Throttle valve AS2201F-01-04S 4
16 182526502 JEARF R 2
17 82145282 fREEL & 20-8M 2
18 182545501 [ %4 20-50 K L round 20-50cylinder 1
19 W01023 K 5 6
20 S05856 N 7S A R A L RET M5 X 8 Hexagon socket head cap screw M5x8 6
21 N01010 B M12 Nut M10 2
22 182526503 PR E 4 1
23 B02006 7K 6001 ZZNR Bearing6001 ZZNR 4
24 182509520 JERE 23R 2
25 82545003 [ % 20-30 K fL round 20-30cylinder 1
26 182509521 JERBEF A 1
27 182526501 JEAHA [ E 4 1
28 182523501 FEEHT 4R E 1
29 182509523 JERHT 1




MAOQ4G 4= [ B ESBERPL UL E P

30 82222008 FERIR R E @15

31 182509526 R

32 182509535 JERRZ e GEFLD

- 05156 V\]T/I?XZHE%E%%T Hexagon sohc/llgigohead cap screw
34 18250150500 WOk 4L

R

5. JE&}




MAOQ4G 4= [ B ESBERPL UL E P

JE R AR
5 ES 2R FREA B
NO. Part NO. PartName Description Number
1 930200220 Rk = 1
. 05005 ahaviilElESN L) Hexagon socket head cap screw A
M5 X 12 Mbx12
3 182509532 FLL 22 25 T AR 1
4 421513065 BEAT 7 M5 X 16 Screw pad Mbx16 4
5 82530029 53 AL Step motor 1
6 182509533 JEAL AL 22 2E MR 1
PN TR BT
7 S09001 NI Hexagon flat end set screw M6x10 2
M6 X 10
8 182535501 WOk} shEe 1
9 182509534 JE B SURL RE 5E A 1
10 05266 7S A R A SRR AT Hexagon socket head cap screw A
M4 X 12 M4x12
T 05040 7S A R A SR AT Hexagon socket head cap screw A
M6 X 16 M6x16
12 S05856 S R AL SR ET M5 X 8 Hexagon socket head cap screw M5x8 1
13 W01023 KH#JE 5 Large gasket 5 1
14 FLH R 28 1
15 41324009 Hh& 600077 Bearing6000ZZ 1
16 182535502 ORI E 1
17 182526504 MBI %E [ 5 1
VA Y e ot Ta"
18 102155 AR SR 1
M6 X 25
19 182509536 [5] 7i7 ike SE HR 1
20 W01017 “F8uE 10 Flat washer 10 1
21 N01009 BZEEM10 Nut M10 1
Parayrin N
22 182530019 Bk 2
b 4-KQ21L.04-00A
23 W01001 T4 Flat washer 4 10
04 505093 Syl N ) Hexagon socket head cap screw ]
M4 X 25 M4x25
25 S05404 7S A R AE S 24T M4 X 6 Hexagon socket head cap screw M4x6 9
26 42130032 TR AS1201F-M5-04 Throttle valve AS1201F-M5-04 2
27 82545003 [F A 20-25 K G round 20-25 cylinder 1




MA04G 4 H Bl e IR ML B 45

28 182509528 AHLTA AR

09 01513001 NS A R A SR 84T Hexagon socket head cap screw
M5X 16 M5x16

30 182509531 TR

a1 S05265 By 1z ESN ) Hexagon socket head cap screw
M4 X 16 M4x16

32 18250151200 JkH P B

6. BRIEBFHOE kL

REFUEX LT THY R




MAOAG 4= H 5%

SABURML B+

M6x25

AR BRBOG K
fr5 nEMES AFR E2EEip HoE
NO. Part NO. PartName Description Number
1 82130236 UAMO4-AE 417 R A7 £ UAMO4-column with card black 1
4 button
2 82530015 MAO4- & 22 Bt i B %4 MAO4- & 22 yellow jog button 1
3 82130225 UAMO4—4T 0,5 7 3k i fsr UAMO04-red mushroom head emergency 1
gl stop button
4 82144204 UAMO4— 2 AR A5 ALE UAMO4-button label box 3
5 82130226 UAMO4— 2 JE Ji2 UAMO4-button base 3
6 82530011 MAO4— £ i firh 15 57 MAO4-Delta touch screen 1
DOP_B07SS411 DOP_B07SS411
7 MATCALOGO MICIA LOGO 1
8 82130230 UAMO4—155 JT IF 54 Bl fid UAMO4-Normally open switch 3
=i auxiliary contact
9 82512026 BRAE B2 5k Operating panel mounting plate 1
10 82512037 A B B 22 SR A ) Operate the right side of the 1
screen mount
11 502053 7S FAUTRIRET M5x12 Hexagon socket head screw M5x12 2
12 S02076 WS DTSR IRET M5x16 Hexagon socket head screw M5x16 1
13 701516016 R EE M5 nut M5 3
14 01004 PR 5 Flat washer 5 6
15 182512001 BRAEBEY B Operating screen shield 1
16 82503004 =y set 1
17 82509039 WOk 2 2R Laser head mounting plate 1
18 82501010 LSRR [ 7 A Mounting plate holder 1
19 82530021 MAO4—200%:. 5Tt VAO4-200-0. 5 word laser 2
20 82530028 MAO4-M8—1. 5mm $%3T FF 5% MAO4-M8—1. bmm proximity switch 1
21 82544003 WOtk 2 3 3R A Laser head mounting plastic part A 2
22 82544004 WOt Sk LR B Laser head mounting plastic part B 2
23 505859 7S A TR A S % T M4x8 Hexagon socket head cap screw M4x8 4
24 M8 W& L} (B2 FF R E) M8 nut ( proximity switch) 2
25 W04018 M6 K M6 Big gasket 1
26 01003 6 Flat washer 6 1
27 S05031 7S A B R S AT M6x20 Hexagon socket head cap screw 1




MAOQ4G 4= [ B ESBERPL UL E P

28 S09103 SPaviR Ry LA) Hexagon socket flat end set screw
M4x4 M4x4
29 82512034 KA Long baffle
30 82512033 ARLSCHERR Fabric plate
31 82512032 A Bk B TR AR Cloth length adjustment board
32 505856 7S A R A SR EET M5x8 Hexagon socket head cap screw M5x8
7+ SOAHLEE

FANL RS T AR

- D

@




MAOAG 4 [ ZE SR ML UL
SR
P S L “Fx T ik e
NO. Part NO. PartName Description Number
: P00 MAO4_%I§ 0- STV S04 MAO4-two phase 0. 37KW blower :
2 82536004 EHCRIREE (B )E) Fitting nut (metal) 1
3 82536002 HeEXVE#k Exhaust pipe joint 2
4 82145215 UAMO4(§§§K§iQEfi¥§ UAMO4—corrugated vacuum pipe ¢ 25 2
5 82536001 W R 3k Suction pipe joint 1
6 82503009 W U 42k Suction adapter 1
7 82512022 W R 5 243 Suction sleeve dustproof net 1
8 82501013 FANB A EE Blower suction casing 1
9 8250101100 S AL JRVE Blower air duct 1
10 701513001 M 7S A AT S A8 4T M5x16 Hexagon socket head cap screw 1
M5x16
11 W01004 FEF 5 Flat washer 5 3
12 182522001 R () Seal (import) 1
13 82501012 i 2E piston 1
14 82503008 FHANHEREE Blower exhaust casing 1
15 182512002 MREE B AW ) Air outlet casing dustproof 1
net (import)
16 42130032 T Throttle valve AS1201F-M5-04 2
ASI201F-M5-04 (7] i) (adjustable)
17 82545002 MAO4-[5 Y 16-50 < il MAO4-round 16-50 cylinder 1
18 82511001 FE I el 7 AR AU S 2 22 Rubber shock absorber double head 3
(M6%16%20%20) screw (M6%16%20%20)
19 42130088 IEJEAS AW20 Filter AW20 1
20 S05003 S A R AR S 4T M5 10 Hexagon socket head cap screw 2
M5x10
21 42130095 & 713 GP46 Pressure gage GP46 1
22 42130096 FEhJF K VHK3 Hand switch VHK3 1
23 182545002 TEREK Gas—type fitting 1
24 42130092 %% AN101 Silencer AN101 2
25 48145018 GL21-2 437 5 1M Hi ff ) GL21-2 5-way solenoid valve 6
VING-LKTO-M52 VUVG-LK10-M52
26 82545001 MAO4-5 JREEVC AR VUVG 1

EA

MAO4-5 joint busbar VUVG EA




MA04G 4 H Bl e IR ML B 45

0345 busbar sealing screw

Quick change elbow KQ2L06

Hexagon socket head cap screw

M4x20

Q
e
.EmK.m»
=K =
S fers
g | E
e | K |8

= | 7
P K

Tz
[@N]

(o))
m17
206
Nl |
535
~ | <
02S
44
b~ [CO | &
AN [N | AN

RERAH

- e\ wh W

\

o
S

R

¥
P
\

.

.\ ‘ A
N7 .
R, \
Sveag/ /. \
- S
/)5 . &P
-- F \ e <
m — / -'f.'n.A.\\
- 4

i\
e
\—zy--Z \Vy—=y- =73

ow /Mw,? %
©




MAOQ4G 4= [ B ESBERPL UL E P

LR e A
5 ES 2R FREA B
NO. Part NO. PartName Description Number
1 82512013 EER ARy T Electric control panel 1
Switching power supply fixin
2 82512039 25 e B 2 A &P PPy 8 1
plate
MAO4-Switching Power Suppl
3 82530030 MAOA—FF J HL 1 35048V 8 PPy 1
350W48V
4 28030002 57 ik BN IR BN A% 57 step motor driver 2
MAO4—TFF SR HEL YR MAO4-Switching Power Suppl
5 82530031 FRAR WITERING TOWEE SHPDLY
100W24V/5V 100W24V/5V 1
GL21-£# HVDR3050 (K
6 48130050 ﬁ;) GL21-1line slot HVDR3050 (gray) 4
GL21-£4# HVDR3050 (7%
7 48130050 ﬁ;) GL21-1ine slot HVDR3050 (gray) 0
DIN §#L NS 35/15 (#fi]
8 70131249 . DIN rail NS 35/15 (units) (punch) 2
) ($T40)
9 S25008 +FUCERIRET M4 X 8 Cross countersunk head screw M4 X 8 4
10 82530012 MAO4—% 7% PLC32EC00T3 MAO4-Delta PLC32EC00T3 1
UAMOA—5 [ 22 B 193 Jug
11 82130256 RISELIE PR UAMO4-Fuse Holder Two 32A 690v
32A 690v 2
double—layer intercommunication
12 82130269 X2 I8 v 35X 15
= LS 5 terminal block 35X 15 12
MA04-24V1C ¥~ 24k i,
13 82530023 5 s MA04-24V1C terminal relay )
UAMOA—15: [ 22 v
14 82130271 PRIELS T UAMO4-Fuse terminal 10X1.5
10X 1.5 3
UAMO4—3Y J2 W\ %5 25 v UAMO4- double layer short circuit
15 82130268 BTN . Y
HE 35X 15 terminal block 35X 15 4
MAO4-1. 6-2. 5A J& Zh {4
16 82530002 5 " MAO4-1. 6-2. 5A start protector ]
UAMO4—4KW 77 1NO % By it UAMO4-4KW with INO ili
17 82130252 " LNO B o auEiiany
g LI contactor 1
- UAMO4-yellow green ground
18 82130272 UAMO4—3% &3 b 2% i 1HE .
terminal block 4
19 W01001 SEIEE 4 Flat washer 4 26
50 S05495 N 7S A R A S RET Hexagon socket head cap screw 20
M4 X 10 M4 X 10
01 —_— N 7S A B A SR RET Hexagon socket head cap screw
M3 X 10 M3 X 10 2




MA04G 4 H Bl e IR ML B 45

11 BB A Circuit Diagram



